



FLUOROPON®

CERTIFIED LABORATORY  
TEST REPORT

ACCELERATED WEATHERING

ACCELERATED WEATHERING

TEST PROCEDURES:	ACCELERATED WEATHERING 5000 HOURS PER ASTM D 4587 CONDITION B OR ASTM G 23, METHOD 1 OR METHOD 2, TYPE EH APPARATUS
PRODUCT TESTED:	VALSPAR FLUOROPON COATING
TESTS RESULTS:	ACCEPTABLE
FILM INTEGRITY:	NO CRACKING, PEELING, BLISTERING, LOSS OF ADHESION OF THE PROTECTIVE COATING, OR CORROSION OF THE BASE METAL
CHALKING:	CHALK RATING OF 8 OR BETTER PER ASTM D 4214, METHOD A (ASTM D 659)
COLOR CHANGE:	LESS THAN 2 $\Delta$ E HUNTER UNITS PER ASTM D 2244
SAMPLE NUMBER:	433B173
LOCATION:	THE VALSPAR CORPORATION FT. MYERS, FL

The VALSPAR CORPORATION certifies these tests to be true and accurate and performed by our laboratory.